#### 1.3.1 Summary of Product Characteristics (SPC)

# 1. Name of the medicinal product

REACOTEN PLUS CREAM (Clotrimazole, Betamethasone & Neomycin Cream)

### 2. Qualitative and quantitative composition

Composition:

Clotrimazole USP 1.0% w/w

Betamethasone Dipropionate USP

Eq. to Betamethasone 0.05% w/w
Neomycin sulphate USP 0.5% w/w
Preservative: Chlorocresol USP 0.1% w/w

Cream base q.s.

#### 3. Pharmaceutical form

Cream

White soft mass filled in lami collapsible tube.

# 4. Clinical particulars

# 4.1 Therapeutic indications

## 4.2 Posology and method of administration

Posology

Route of administration: Cutaneous

Creams are especially appropriate for moist or weeping surfaces.

Betamethasone + Clotrimazole + Neomycin is a combination of three medicines: Betamethasone , Clotrimazole and Neomycin. Betamethasone is a steroid which blocks the production of certain chemical messengers (prostaglandins) that make the skin red, swollen and itchy. Clotrimazole is an antifungal which stops the growth of fungi while Neomycin is an antibiotic which stops bacterial growth in the skin. Together, they treat your skin infection effectively.

Use this medication on the skin only. Clean and thoroughly dry the area to be treated. Apply a thin layer of the medication to the affected area and gently rub in, usually twice daily (in the morning and evening) or as directed by your doctor. Wash your hands after using unless you are using this medication to treat the hands. Do not wrap, cover, or bandage the area unless directed to do so by your doctor. Wear loose-fitting clothes after applying the medication to the groin area.

Do not apply the medication in the eyes, nose, mouth, or inside the vagina. If you do get the medication in those areas, flush with plenty of water. The dosage and length of treatment depends on the type of infection being treated. Ringworm or jock itch is usually treated for 2 weeks, and athlete's foot is usually treated for 4 weeks. Do not use more than 45 grams of the cream or 45 milliliters of the lotion per week unless directed and closely monitored by your doctor.

Do not apply more often or use longer than prescribed. This may increase the risk of side effects.

Use this medication regularly to get the most benefit from it. To help you remember, use it at the same times each day.

Continue to use this medication until the full prescribed amount is finished, even if symptoms disappear after a few days. Stopping the medication too early may result in a return of the infection.

Inform your doctor if your condition worsens or does not improve after 1 week of treatment for jock itch or ringworm or 2 weeks of treatment for athlete's foot.

#### 4.3 Contraindications

Use of Betamethasone+Clotrimazole+Neomycin is considered to be harmful for patients with known allergy to any of the components or excipients of this medicine. Avoid its use in case of any fungal infections (ringworm or athlete's foot), viral infections (herpes or chickenpox) or for treatment of acne or rosacea. Consult your doctor before using it for any condition.

#### 4.4 Special warnings and precautions for use

Betamethasone+Clotrimazole+Neomycin should not be used on the face and contact with eyes should be avoided. Do not apply a bandage or dressing on the area being treated, as this will increase absorption of the medicine and increase the risk of side-effects. This medicine should only be used for the condition it is prescribed for. Do not use it for any other condition without consulting your doctor. Do not give it to other people even if their condition appears to be the same.

### 4.5 Interaction with other medicinal products and other forms of interaction

Antagonism with polyene antibiotics.

#### 4.6 Fertility, pregnancy and lactation

Contraindicated; since Neomycin is contraindicated in pregnancy, the combination generic cannot be used in pregnant woman

## 4.7 Effects on ability to drive and use machines

There have been no studies to investigate the effect of Betamethasone+Clotrimazole+Neomycin on driving performance or the ability to operate machinery. A detrimental effect on such activities would not be anticipated from the adverse reaction profile of topical Betamethasone+Clotrimazole+Neomycin.

#### 4.8Undesirable effects

Burning, tingling, dry skin, or stinging may occur. If any of these effects persist or worsen, notify your doctor or pharmacist promptly.

Remember that your doctor has prescribed this medication because he or she has judged that the benefit to you is greater than the risk of side effects. Many people using this medication do not have serious side effects.

Tell your doctor right away if any of these unlikely but serious side effects occur: extreme hair growth, skin thinning/discoloration, acne, stretch marks, "hair bumps" (folliculitis).

Rarely, it is possible this medication will be absorbed from the skin into the bloodstream. This can lead to side effects of too much corticosteroid. These side effects are more likely in children, and in people who use this medication for a long time or over large areas of the skin. Tell your doctor right away if any of the following side effects occur: unusual/extreme tiredness, weight loss, headache, swelling ankles/feet, increased thirst/urination, vision problems.

A very serious allergic reaction to this drug is rare. However, seek immediate medical attention if you notice any of the following symptoms of a serious allergic reaction: rash, itching/swelling (especially of the face/tongue/throat), severe dizziness, trouble breathing.

#### 4.9Overdose

This medicine may be harmful if swallowed.

# 5. Pharmacological properties

### 5.1 Pharmacodynamic properties

Cream contains the dipropionate ester of betamethasone, a glucocorticoid exhibiting the general properties of corticosteroids, and clotrimazole which is an imidazole antifungal agent. Topical corticosteroids are effective in the treatment of a range of dermatoses because of their anti-inflammatory anti-pruritic and vasoconstrictive actions. Clotrimazole is a broad-spectrum antifungal agent with activity against Trichomones, Staphylococci and Bacteroides. Neomycin is an aminoglycoside antibiotic that primarily exerts its effect on bacterial cells by inhibiting polypeptide assembly and synthesis on the ribosome.

## 5.2 Pharmacokinetic properties

Cream intended for treatment of skin conditions and is applied topically. Thus there are minimal pharmacokinetic aspects related to bioavailability at the site of action.

Clotrimazole penetrates the epidermis after topical administration but there is little, if any, systemic absorption.

The extent of percutaneous absorption of topical corticosteroids is determined by many factors including vehicle, integrity of skin and use of occlusion.

Systemically absorbed topical corticosteroids are bound to plasma proteins metabolised in the liver and excreted by the kidneys. Some corticosteroids and their metabolites are also excreted in the bile.

Neomycin is poorly absorbed from the gastrointestinal tract and after topical administration an insufficient amount is absorbed to produce systemic effects. Absorption has been reported to occur from wounds and inflamed skin. After absorption neomycin is rapidly excreted by the kidneys in active form.

#### 5.3 Preclinical safety data

There are no pre-clinical data of relevance to the prescriber which are additional to that already included in other sections of this SmPC.

# 6. Pharmaceutical particulars

## 6.1 List of excipients

Clotrimazole

Betamethasone Dipropionate Eq. Betamethasone

Neomycin Sulphate

Chlorocresol

Petrolium Jelly

Cetostearyl Alcohol

C.M. -1000

Light Liquid Paraffin

Propylene Glycol

Di.Sodium EDTA

Tween 80

Purified Water

# **6.2 Incompatibilities**

Not applicable

#### 6.3 Shelf life

36 Months

# **6.4** Special precautions for storage

Store below 30°C. Do not freeze.

# 6.5 Nature and contents of container

30gm Lami tube pack in a unit carton.

# 6.6Special precautions for disposal and other handling

Patients should be advised to wash their hands after applying Cream unless it is the hands that are being treated.

# 7. Marketing authorisation holder

REAGAN REMEDIES LTD

24, Musa Ya'Adua Drive, Owerri, Imo State.